
 

  
 
 

  
 
      PARTS LIST: 
 

 

No. Part Description QTY No. Part Description QTY 
A Read Guard 1 G M10 Hex Nuts 4 
B Brackets(Lateral Symmetry) 2 H M12×30 Bolts（SUS304） 4 
C M10 Bolt Plates 4 I ∅12.5×∅30×2.0  Flat Washers 8 
D M10 PVC Pieces 4 J M12 Lock Washers 4 
E ∅10.5×∅25×2.0  Flat Washers 4 K M12 Hex Nuts 4 
F M10 Lock Washers 4    

INSTALLATION INSTRUCTIONS 
 

  PART NO: 2204B 

A 

B 

C、D、E、F、G 

H、I、J、K 

B 


